POS NO. SPARE PART DESCRIPTION PCS ITEM NO.

Thermostatic unit E-81-76 5748000

1 Body G3/4 1 |5119010
2 Cut-off valve body - Forge 1 15119430
3 Box -bottom 1 |5239055
4 Box -lid 1 |5239065
5 Thermostatic cartridge CA43-069 1 15119025
6 Body sleeve 1 15119220
7  |Ceramic head G3/4" -L 1 |2072845
8 Extension G 3/4 5 |5748100
9 Check valve set 2 (5119050
10 |Connector 1 (5119040
11 |Plug G3/4 2 5119420
12 |Thermostat cap 1 15239075
13  |Extension head 1/2 1 |2800190
14 |Nut M36x1.5 1 5119030
15 |Valve cap 1 15239085
16 |Hanger Bolt M6x80 4 15119105
17 | Screw M4x80 ISO 7046 1 9903380
18 | Thermostat limiter 1 (5119340
19* | Mounting collar 1 15239155
20 | Thermostat bumper 1 15119440
21 |Nut M6 -ISO 4032 -zinc plated 8 9901041
22 |Expansion bolt 10x50 4 19903291
23 | Gasket fi2 x620 1 15239160
24 |Screw M4x12 1SO4762 2 9903123
25 |Round bubble level d12 1 |5723145
26  |Dowel pin 1ISO2338 -3 h8 x20 -A1 1 19924110
27 |Screw 4x12 BN 82429 6 [9903120
28 |OR 6x1 1 19916033
29 |OR 21,89x2,62 11 9916253
30 |O-ring 29x2 5 19916283




